SOLENOID VALVE

SUR

Assy

(4 VALVES).

NAMEPLATE (ITEM 12)
TO BE AFFIXED TO TWIS FACE
EXHAUST A 3 RO
21 o ikme 50 | UE WRE
/ 4567 A,_\ / / 8,9,10
7 "9, SE a0 u1a ™~ hll o oy bl il
il Sl - -
4 )
. 8,9,10 Ol 1
=) ©|@
1516,17,18 ¥ 2,3
AN
SECTION A-A
A -
10,1114 10,1113 101114
NO. PARTNO. QTY. DESCRIPTION NO. PART NO. QTY. DESCRIPTION
1 £-184-990872 1 Bracket 16 7066535 4 Washer Plain M5
2 $ 7069201 4 Nut Hex M8 17 7067217 4 Washer Spring M5
3 7067215 4 Washer Spring M8 18 7-661-130003 4 Nut M5
4 6-620-990038 1 Manifold 19 8940796 1 Plug %"
5 7090004 2 Bolt M6 x 45 Long 20 7355201 1 Seal %"
6 7066536 2 Washer Plain M6 21  7-320-990012 4 Solenoid Coil
7 7069102 2 Nut Mé 24v
8 7-443-990965 2 Adaptor %" NPTF x + See further breakdown in this group
%" Tube

9 7-443-990902 2 Reducer %" BSP
10 8358852 20 Washer Copper
11 13937 18 Union
12 6-376-991374 1 Nameplate
13+ 7-926-990461 2 Valve Solenoid
14+ 7-926-990464 2 Valve Solenoid
15  6-864-990050 2 Stud M5 x 145 Long 6-926-930250

Issue No.03



